
 

  

Tactical Basin Plan was prepared in accordance with 10 VSA § 1253(d), the Vermont Water Quality Standards1, the Federal Clean Water 

Act and 40 CFR 130.6, and the Vermont Surface Water Management Strategy. 

 

Northern Lake Champlain 

Direct Drainages  

Basin 5 

Tactical Basin Plan 
December 2024 | Final Draft  

 

 



   

 

BASIN 5 – 2024 NORTHERN LAKE CHAMPLAIN DRAINAGES BASIN PLAN 

 
 

Approved: 

 

 

 

12/23/2024 

  

Jason Batchelder, Commissioner Date 

Department of Environmental Conservation 

 

 

 

 

12/23/2024 

 

Julia S. Moore, P.E., Secretary Date 

Agency of Natural Resources 

 

 

 

Plan prepared by: Karen E. Bates, Watershed Planner, VT Agency of Natural Resources 
[...]
the reasonable potential to cause, or contribute to an excursion above any state water quality 

standard, including state narrative criteria for water quality. At each renewal, permit writers use this 

“reasonable potential analysis” to determine whether a discharge, alone or in combination with other 

sources of pollutants to a waterbody and under a set of conditions arrived at by making a series of 

reasonable assumptions, could lead to an excursion above an applicable water quality standard. If the 

expected receiving water concentration determined exceeds the applicable VWQS at critical 

conditions, limits are included in the permit. A permit writer conducts a reasonable potential analysis 

using effluent and receiving water data, and the findings are included in the permit issuance 

documentation, which can be viewed on the Wastewater Program’s discharge permit database. 

The Agency is also actively working with St. Albans and Burlington on minimizing overflows from 

combined sewer systems, an additional source of nutrients and pathogens to surface waters. A 

combined sewer system collects sewage and stormwater in the same pipe and directs it to the 

wastewater treatment facility. Although the systems work well in dry weather, the runoff from strong 



   

 

98 
 

storms or snowmelt overwhelms the combined system. To prevent sewage backups into basements 

or onto roadways, some of the untreated wastewater is diverted into lakes and rivers via outfall 

pipes21. After issuing a 1272 order, DEC works cooperatively with the communities to ensure that 

comprehensive plans with a high probability of success will be created. After these Long-Term 

Control Plans are finalized, DEC issues a new 1272 order with the schedule of activities planned to 

eliminate or abate combined sewer system overflows (CSOs) and annual reports to summarize 

Long-Term Control Plan activities completed each year.    

A summary of work completed by facilities and expected upgrades to meet WWTF permits is 

located at the end of this section. Permit issuance documentation, which includes CSO 1272 orders, 

Long Term Control Plans and CSO annual reports, can be viewed on the Wastewater Program’s 

discharge permit database.  

In addition to the enhanced WWTF functioning achieved through Phosphorus Optimization Plans, 

Phosphorus Elimination/Reduction Plans and CSO Long-Term Control Plans, large contributions 

of commercial discharges to facilities now receive pretreatment. The Wastewater Management 

Program issues permits under the Federal Pretreatment Permit program for certain industrial and 

commercial discharges to municipal WWTFs. The conditions of the DEC pretreatment permit help 

minimize the potential that industrial or commercial discharges will interfere with the operation of 

the treatment facility, resulting in the release of untreated wastewater to the environment. The list of 

12 operations with pretreatment permits that discharge to North Lake basin WWTFs can be viewed 

on DEC's Wastewater Pretreatment Permit webpage. 

Technical and Financial Assistance 

The DEC and partners assist municipalities in discharge permit compliance by providing access to 

funding and technical assistance.  

 

Vermont provides loans and grants to supports municipal WWTF and associated infrastructure 

upgrades primarily through the Clean Water State Revolving Fund, Vermont Pollution Control State 

Revolving Fund, and the Vermont Engineering Planning Advance Program. The USDA Rural 

Development Water and Environmental Loans and Grants are also available. 

Six basin towns are included in the Clean Water State Revolving Fund Project Priority List 

articulated in the  FFY23/FFY24 Intended Use Plan as developed by the DEC Water Investment 

Division. The Water Investment Division prioritization for facility upgrades includes water quality 

benefits as described in the tactical basin plan, see next section. Vermont has already facilitated St. 

Albans’ and Burlington’s CSO elimination efforts through 2024 ARPA awards of over $3 million 

each.   

 

21 Facilities report all partially or untreated discharges, including CSO that the Agency uploads to the following webpage: 
https://anrweb.vt.gov/DEC/WWInventory/SewageOverflows.aspx 



   

 

99 
 

The DEC Wastewater Management Program works cooperatively with local organizations to 

facilitate technical assistance related to optimization of nutrient removal and energy efficiency at 

WWTF, including Vermont Rural Water Association and Vermont Energy Investment Corporation, 

 

The DEC and partners are also available to assist municipalities with asset management planning, 

which includes identifying needed upgrades and funding sources as well as a timeline. Without a 

plan, facilities tend to delay upgrades and therefore Clean Water State Revolving Fund funding 

requests until required by permits. As permit reauthorization occurs at the same time for all facilities 

within the same basin, they may end up competing for a set amount of annual funding. This 

planning is especially important in the North Lake basin, which has a high number of WWTF. With 

an asset management plan in place, municipalities could plan over a longer time period, taking 

advantage of multiple Clean Water State Revolving Fund cycles. 

Facility–specific information  

The WWTF upgrades and associated projects described below, as well as those in the Priority List of 

Vermont Waters, will provide water quality benefits by addressing the Lake Champlain and/or 

Bacterial TMDLs and associated implementation plans. In addition, any WWTF and infrastructure 

upgrades or other wastewater management projects within a DEC-specified distance upstream of a 

swimming hole identified as an existing use (surface waters with Existing uses are found on the 

North Lake Planning webpage) would also benefit water quality. The projects are also required to 

uphold Vermont’s Anti-Degradation Policy. 

The Water Investment Division will consider each of the WWTF and associated infrastructure 

upgrades listed below that have municipal support for future drafts of the Priority List of Vermont 

Waters articulated in the DEC’s Intended Use Plan. Please see the Intended Use Plan for the list of 

North Lake basin municipalities with projects currently on the Project Priority List.   

St Albans City - Following primary clarifiers, rotating biological contactors, trickling filter, and 

secondary clarifiers, the effluent is treated in flocculation tanks with alum and polymer for 

phosphorus removal by means of cloth disk filtration. Effluent then undergoes a by 

chlorination/dichlorination process for disinfection. An $18M upgrade project was completed that 

improved the ability of the facility to remove Phosphorus and repaired or replaced other equipment. 

Associated with the collection system for the WWTF is the presence of one active combined sewer 

overflow (CSO). This overflow occurs near Lower Weldon Street and flows to Stevens Brook. The 

City has prepared a Long-Term Control Plan in accordance with the CSO Rule and ANR has issued 

a §1272 Order to compel the City to construct the projects developed in the Long-Term Control 

Plan. 

St Albans Northwest Correctional – The facility consists of four aerated lagoons and tertiary 

filtration followed by ultraviolet disinfection.  Alum and polymer are added at tertiary treatment for 

phosphorus removal.  The last major upgrade to the facility was in 2009, which included building a 



   

 

100 
 

headworks building and replacing the tertiary treatment and UV system.  The facility meets effluent 

requirements and is fully optimized.  

VT Fish and Wildlife – Ed Weed Fish Culture - Wastewater flowing through the raceways is sent 

directly to the 1.3-acre polishing pond while wastewater from the cleaning of the raceways is 

directed to a clarifier and then to the finishing pond for treatment. While in the clarifier, the 

wastewater is treated with alum to facilitate solids settling. Effluent discharged from the pond flows 

down a stabilized channel to Lake Champlain.  With operational processes currently in place and 

practices and operational procedures applied since 1998, the facility has historically been well below 

their phosphorus waste load allocation.  

Burlington Main - Designed for an average daily flow of 5.3 MGD during dry weather conditions; 

however, the secondary treatment process has the hydraulic capacity to treat peak flow rates of 13 

MGD of combined dry and wet weather wastewater during storm events. Wet weather flows 

exceeding 11 MGD are treated through mechanical screening, vortex separation and disinfection to 

avoid discharge of waterborne human pathogens. This process also provides a high level of 

treatment for the “first flush” that typically contains the highest level of pollutant concentration. 

The Burlington Main WWTF has a conventional activated sludge treatment process. Burlington 

Main completed separate projects to upgrade the disinfection systems in 2021 and SCADA and 

PLCs in 2022. The City is evaluating this WWTF for additional age and nutrient related projects. 

The City has prepared a Long-Term Control Plan in accordance with the CSO Rule and ANR has 

issued a §1272 Order to compel the City to construct the projects developed in the Long-Term 

Control Plan.  Burlington completed an integrated plan for the stormwater and the three Burlington 

wastewater facilities.  

South Burlington – Bartlett Bay - Provides advanced treatment of wastewater including rotary 

screening, extended aeration for secondary treatment and nitrification, chemical precipitation for 

phosphorus removal, a cloth disk filter for effluent polishing, and ultraviolet disinfection. Bartlett 

Bay WWTF is undergoing their twenty-year evaluation in preparation of their next age-related 

refurbishment project and was on the CWSRF Project Priority List for a $19M project in 2022.  The 

Water Investment Division completed their review of the Preliminary Engineering Report (PER) 

and sent the PER acceptance letter in December 2023 approving the PER and alternatives selected.  

The project is now in the process of finalizing the Basis of Final Design.  

Shelburne 1 – Crown Rd. - Provides advanced treatment of wastewater using sequential batch 

reactors for secondary treatment and nitrification, chemical precipitation for phosphorus removal, a 

cloth disk filter for effluent polishing and chlorination/dechlorination for disinfection.  Shelburne is 

currently undertaking final design to convert this WWTF to a pump station and to pump wastewater 

to the Shelburne 2 WWTF. 

Shelburne 2 – Harbor Rd. - Provides advanced treatment of wastewater using rotary screening, 

sequential batch reactors for secondary treatment, nitrification, biological phosphorus removal, 

chemical precipitation for added phosphorus removal, filter for effluent polishing and ultraviolet 



   

 

101 
 

light disinfection. Shelburne is in the final design phase for consolidating these two facilities into 

Shelburne 2, eliminating Shelburne 1. Additionally, there will be a bond vote November 2024 to 

decide if they will go forward with the consolidation. 

Hinesburg - Consists of three aerated lagoons, chemical addition for phosphorus removal and 

chlorination/dichlorination for disinfection. Hinesburg achieves good phosphorus removal for the 

technology.  Their current phosphorus load was established in the 2002 LC TMDL and exceeds the 

allowed phosphorus discharge in the 2016 LC TMDL.  Their wasteload allocation would require a 

75% reduction to meet their target permitted load going forward.   

When renewed in 2017, the permit included reduced limits on both total phosphorus and ammonia 

and a compliance schedule that required an upgrade of the treatment system to address total 

phosphorus removal and ammonia removal by December 31, 2022. The facility upgrade has begun. 

It was delayed due to COVID-19 and cascading impacts to the global supply chain as well as 

geotechnical issues at the site.  On submission of the permit renewal application in April 2022, the 

facility requested an increase in permitted flow from 250,000 gallons per day to 325,000 gallons per 

day and proposed to change the facility to a sequencing batch reactor (SBR) system followed by 

chemical addition and cloth disk filtration.  The renewed permit issued September 27, 2023, again 

includes a compliance schedule that further reduced phosphorus, and ammonia limits due to the 

increase in the facility design flow.  The limit will go into effect following completion of the facility 

upgrade or by October 31, 2027.  With the upgrade, the facility’s limits will drop from 608 to 152 

pounds per year. 

PFAS Monitoring 

As part of a statewide investigation of potential conveyors of PFAS, DEC is supporting a sampling 

program for wastewater treatment facilities. Other sources included in the investigation are industry, 

land application sites, and landfills. As part of implementing the DEC 2023 PFAS Road Map, $1.25 

million dollars of American Rescue Plan Act funding has been dedicated for a two-phased project to 

(1) quantify PFAS in municipal wastewater discharges across the State and (2) focus resources on 

identifying and reducing or eliminating PFAS sources in select communities. DEC will partner with 

a contractor to conduct quarterly influent and effluent sample collection at each of Vermont’s 94 

municipal WWTFs and analysis for PFAS utilizing current analytical methods. This first phase of the 

project is expected to take place over one year. Upon completion of phase 1, the information 

obtained will be used to select municipalities for additional PFAS investigation. The second phase 

will involve collaboration with DEC and municipal officials to plan and conduct targeted collection 

system sampling for PFAS analysis to identify sources and mass loading to municipal WWTFs. 

Soil-Based Wastewater Disposal Systems (Septic Systems) 

In Vermont’s mostly rural landscape, the majority of wastewater is treated through soil-based 

wastewater disposal systems. Failed or poorly functioning systems can contribute E. coli, 

phosphorus, or nitrogen to surface waters. Additionally, failed systems can cause cross-



   

 

102 
 

contamination of nearby drinking water wells.  Since 2007, the State of Vermont has had regulatory 

jurisdiction over the design, permitting, and installation of all new wastewater systems and potable 

water supplies including septic systems. 

Financial and technical assistance for soil-based systems 

For residential systems under 6,440 gallons, state financial assistance is available to qualifying 

homeowners for system upgrades and until 2024 included American Rescue Plan Act funding. 

Technical assistance and education are provided by Town Health Officers, including investigating 

citizen concerns about failed septic systems.  

 

The WSMD Lakes and Ponds Management and Protection Program and the Drinking Water and 

Groundwater Protection Division support outreach to homeowners during neighborhood 

gatherings organized by partners. At these wastewater workshops, homeowners learn about the 

options for a well-functioning onsite wastewater system and good maintenance practices for 

wastewater systems on lakeshores. Shorelines in the basin that benefited from these wastewater 

workshops included Lake Iroquois and the Lake Champlain shoreline communities of the 

Champlain Islands and Maquam Bay.  These lake shorelines in the basin would continue to benefit 

from wastewater workshops to address communities’ needs... More information can be found at the 

Wastewater Workshop website.  

 

Village wastewater solutions 

When the town of Colchester began to look for alternative treatment to address inadequate on-site 

systems around Malletts Bay, it had the benefit of proximity to an existing WWTF to enable a sewer 